
6B                      March 2019

 Index 
 No. Part No.        Description 

 
 1. 14-100123-000  Hinge
 2. 11-192028-000  Spacer 
 3. 14-100373-000  Shim
 4. 14-100312-000  Nut Plate Assembly - Cover Hinges
 5. 14-100730-000  Caster Bracket
 6. 11-010787-000  Hex Flange Head Screw (5/16-18 x 1”)
 7. 11-171501-000  Nut (5/16-18)
 8. 14-100139-000  Swivel Caster (3” Dual Wheel)
 9. 11-171505-015  Serrated Flange Nut (1/2-13)
 10. 14-101701-000  L.H. Side Frame - Assembly 
 11. 11-006063-009   Button Head Socket Cap Screw (#8-32 x 1/2”)
 12. 11-199002-015  Lock Washer (#8)
 13. 14-100876-000  Cover Pin Guide
 14. 14-100875-001  Cover Pin - Rear 
 15. 14-100875-002  Cover Pin - Middle
 16. 14-100036-000  Assembly - Guide Wheel
 17. 11-106648-000  Shoulder Bolt (1/2 x 1.75 “)
 18. 11-185281-000  Spacer (1/2 ID x 11/16 OD)
 19. 14-100030-000  Guide Wheel 
 20. 11-581010-000  Compression Spring
 21. 11-185279-000  Spacer
 22. 14-100031-000  Mounting Block
 23. 11-010783-000  Hex Serrated Flange Head Screw (5/16 x 18 x 34”)
 24. 14-100731-000  Wheel Mount
 25. 11-005266-015  Socket Head Cap Screw (5/16-18 x 1-1/4”)
 26. 11-010784-000  Hex Serrated Flange Head Screw (1/4-20 x 1-1/4”) 

Stainless Steel
 27. 14-100953-000  V-Squeegee Guide Block
 28. 11-171502-000  Nut 1/4-20 Stainless Steel
 29. 11-106557-009  Socket Head Shoulder Bolt (5/16-18 X 3/8” X 1-3/4”)
 30. 14-100080-000  Duster Cloth Hub
 31. 11-655059-000  Compression Spring
 32. 11-005178-015  Socket Head Cap Screw (1/4-20 x 1/2”)
 33. 11-171504-000  Nut (1/4-20) 
 34. 11-650002-000  Bumper 

 

MAX Left Side Frame



March 2019           7B 

MAX Left Side Frame


